
 
 
 
 
 

 

 

 

 

 

 

AMENDED AGENDA 
1. Call to order the business meeting of the Bartlesville City Council by Mayor Curd. 

2. Roll Call and Establishment of a Quorum. 

3. The Invocation will be provided by Dr. Jason Fullerton, Pastor, Spirit Church. 

4. Citizens to be heard. 

5. City Council Announcements and Proclamations. 

• Crime Stoppers Month- January 2025. Presented by Vice Mayor Dorsey. 

6. Authorities, Boards, Commissions and Committee Openings  

• One opening on the Bartlesville Library Board. 
• One opening on the Bartlesville Museum Trust Authority. 
• One opening on the Bartlesville Water Resources Committee (Ward 

4 Representative). 
• One opening on the Construction & Fire Code Appeals Board. 
[...]
conventional coagulation-sedimentation-filtration process and will utilize ozone as pre-oxidant, and 
granular activate carbon (GAC) as post filter contactors. Lime softening is not included since the  

hardness values for the Kaw Lake and Enid’s current groundwater supply sources are comparable 
(approximately 200+ mg/l versus 170 mg/l).  

1.2.8 CITY OF PONCA CITY 

City of Ponca City currently utilizes groundwater wells located along the Arkansas River alluvium 
aquifers and supplements with raw water from the Ponca lake which is owned and operated by the 
Ponca City Utility Authority. Ponca City has two well fields identified as East Well Field and West Well 
Field. The West Well Field Is located within the city limits near its water plant and along the Arkansas 
River alluvium. East Well Field is located just along the Arkansas River downstream of Kaw Lake dam, 
See Figure 1-7. There is a 30-inch collector line extending from East Well Field to the Ponca water 
treatment plant. Currently, Ponca City does not have conveyance infrastructure from Kaw Lake. Ponca 
City has water rights from Kaw Lake but has not utilized these rights. As of this report , Ponca City is 
performing a long-term water supply study to evaluate the options of utilizing Kaw Lake water. S2E 
met with Ponca City staff and their consulting engineer. They showed interest and desire to work with 
Bartlesville towards opportunities for mutual benefit.  

  

Enid WTP 

Enid Kaw Lake 
Intake/Pump 
station 

Source: City of Enid-Project Update, https://www.enid.org 

Intermediate 
Booster Pump 

Figure 1-6 City of Enid Kaw Lake Raw Water Conveyance System 



Bartlesville- Kaw Lake Water Supply Study   
  

26 

Figure 1-7 Ponca City Well Field Collector Pipeline 

1.3 KAW LAKE DESCRIPTION, WATER QUALITY AND AVAILABILITY 

1.3.1 KAW LAKE DESCRIPTION 

The Kaw Lake dam is located on the Arkansas River at river mile 653.7, about eight miles east of Ponca 
City, in Kay and Osage Counties, Oklahoma within Hydrologic Unit Code 11060001. The conservation 
pool of Kaw Lake was first filled in May 1977 after final storage began in April 1976. Authorized 
purposes include flood 
damage reduction, water 
supply, water quality, fish 
and wildlife, and 
recreation. The watershed 
above the Kaw Lake dam 
site extends to the 
headwaters of the Arkansas 
River near Leadville, CO. 
The total drainage area 
above the dam is 
approximately 48,300 
square miles; however, the 
contributing area is 
approximately 38,771 
square miles (Figure 1-8). Land use/cover in the basin is dominated by grassland/pasture (44%) and 
cultivated cropland (32%). Based on the  Descriptive characteristics of Kaw Lake are included in Table 
1-2. 

Source: US Army Corps of Engineers (USACE) 

Source: City of Ponca City, FNI Presentation Slides 

East Well 
Field 

Figure 1-8 Kaw Lake Watershed 



Bartlesville- Kaw Lake Water Supply Study   
  

27 

Table 1-2 Kaw Lake Physical and Flow Characteristics 

Parameter Units 

Lake Elevation (Conservation Pool) 1,010.0 ft. NGVD 

Lake Surface Area (Conservation Pool) 14,260 ac 

Lake Volume (Conservation Pool) 344,043 ac-ft 

Total Drainage Area (contributing) 38,771 mi2 

Mean Depth 24.1 ft.  

Maximum Depth (Conservation Pool) 79 ft. 

Shoreline Length 116.4 mi 

Annual Inflow, Average 1922 – 2021 [Water Years] 2,047,370 ac-ft 

Annual Inflow, 2021 [Calendar Year] 2,071,041 ac-ft 

Hydraulic Residence Time, 2021 [Calendar Year] 70.38 d 

Source: US Army Corps of Engineers (USACE) 

 

Due to siltation, Kaw Lake storage volume has been reduced by about 25% as of the 2020 USACE  
bathymetric survey results tabulated below: 

Table 1-3 Kaw Lake Historical Siltation Summary 

Survey 
Period 

Storage @ Below 
Conservation Pool EL 
1010.0' (acre-feet) 

% Reduction in 
Storage Since 
1975 

Surface Area (acres) 

1975 431,120 0.0% 16,890.0 
1986 406,540 6.0% 16,750.0 
1995 382,623 12.7% 16,165.0 
2010 382,818 12.6% 15,700.0 
2015 362,511 18.9% 15,056.0 
2020 344,044 25.3% 14,257.6 

Source: US Army Corps of Engineers (USACE) Bathymetric Survey 
 

Other pertinent information taken from USACE online data is summarized below: 

Type of Structure: The dam is a rolled earth-filled embankment 9,466 feet long, including the spillway, 
and rises about 125 feet above the streambed. The embankment top is 32 feet wide and has a 24-foot-
wide, bituminous-surfaced road. 



Bartlesville- Kaw Lake Water Supply Study   
  

28 

Spillway & Outlet Works: The gate-controlled concrete valley spillway is an ogee weir and includes a 
stilling basin and outlet works. Total length of the spillway, excluding the non-overflow sections, is 400 
feet, with flow over the spillway controlled by eight 50- by 47-foot Tainter gates. The spillway structure 
is located in the right abutment and has a design capacity of 653,000 cubic feet per second (cfs). Low-
flow facilities consist of two 5-foot 8-inch by 10-foot sluices located through two intermediate piers 
with a design capacity of approximately 8,000 cfs. The sluice gates are operated by OMPA (Oklahoma 
Municipal Power Authority). A 48-inch-diameter water supply pipe is located in the right non-overflow 
that currently serves the City of Stillwater.  

Power Intake Structure:  A powerhouse with one 20-foot-diameter penstock was incorporated into the 
original construction of the spillway. Construction of the generating facilities began in August 1987. 
Power generation began in August 1989. The powerhouse is operated by OMPA and has a release 
capacity of  approximately 5,600 cfs near top of conservation pool and has a generation capacity of 
approximately 35,000 kW. 

Hydrologic Data:  The flood of April 28 through June 30, 2019, had a volume of 5,075,592 acre-feet, 
which is equivalent to 14.31 inches of runoff. Peak inflow to the lake was 165,800 cfs. The flood in 
October of 1986 had a peak inflow of 185,700 cfs. 

1.3.2 KAW LAKE STORAGE FEE AND WATER RIGHTS 

Kaw Lake is a federally owned and operated lake, managed by the USACE. But the surface water rights 
are granted by the State of Oklahoma through the Oklahoma Water Resources Board (OWRB). USACE 
sets the storage fee and the approval process for any infrastructure construction at the lake. OWRB 
controls the water rights and requires a prescribed process to secure such rights. 

Based on information obtained from the USACE, the current cost of the available water supply storage 
at Kaw Lake is $46,163,683 for 46,186 acre-feet of storage, or approximately $999.52 per acre-foot. As 
of July 17, 2024, the USACE provided the following for storage fee. These are estimates at this point in 
time, and accrued interest continues to rise so these are not fixed prices  but will vary in the future. 

• For 14 MGD, 15,638 acre-feet, Storage Fee =$16,009,089* 
• For 18 MGD, 20,164 acre-feet, Storage Fee =$20,642,491* 
• For 22 MGD, 24,644 acre-feet, Storage Fee =$25,228,802* 

*Plus, annual maintenance cost share as determined by USACE 

Based on information obtained from the OWRB, the following summarizes the water supply pool with 
existing water rights permit and volume still available for allocation. As summarized, approximately 
37,637 acre-feet (33.6 mgd) is available for allocation. 

Table 1-4 Kaw Lake Water Rights Summary 

Permit #. Permit Holder Primary Purpose 
Total 

Authorized 
(Acre Feet) 

2022 
Actual Water 

Use 
19690327  Newkirk, City of Public Water Supply 1,124.0   



Bartlesville- Kaw Lake Water Supply Study   
  

29 

19720491  Stillwater, City of Public Water Supply 56,210.0 8,110.3 

19730235  Oklahoma Gas & Electric Company Power 40,000.0 19,134.2 

19810180  Kaw Reservoir Authority Public Water Supply 14,159.0 
  

19870031  Tonkawa, City of Public Water Supply 2,800.0   

19910018  Otoe-Missouria Tribe Public Water Supply 200.0   

19930034  Ponca City, City of Public Water Supply 14,031.0 1,683.5 

20030001  Perkins PWA Public Water Supply 879.0   

20140047  City of Enid Public Water Supply 20,000.0   

    149,403.00 28,928.0 
TOTAL WATER SUPPLY STORAGE (YIELD)   187,040.00   

TOTAL AMOUNT LEFT FOR ALLOCATION   37,637.00   

1.4 BARTLESVILLE EXISTING WATER SUPPLY 

1.4.1 CURRENT WATER SUPPLY SOURCES 

Bartlesville’s primary source of raw water supply is Hulah Lake (see Error! Reference source not found. 1
-9). Hulah Lake is a federally owned lake originally completed in 1951 for flood control, water supply, 
low flow regulation, and conservation purposes. Raw water from Hulah Lake is pumped via 
approximately 6.7 miles of 24-inch dual-transmission pipelines to discharge into Lake Hudson which is 
a city-owned lake. Due to its size, Lake Hudson is insufficient for water supply yield on its own and is 
considered part of the Hulah/Hudson water supply system. From Lake Hudson, raw water flows by 
gravity via approximately 5-miles of 36” and 42” transmission pipelines. 

Bartlesville also has water rights on the Caney River, which served as the original raw water supply for 
Bartlesville prior to the development of the Hulah/Hudson lake system. In the late 1920s a low water 
dam was constructed on the Caney River to create a small impoundment within the river from which to 
draw the raw water. Raw water from Caney River is conveyed through the Caney Pump Station to the 
Bartlesville water treatment plant. The Caney Pump Station is owned and operated by Bartlesville. 
Available water supply from these sources is summarized below: 

• Hulah Lake. Bartlesville has 13,819 acre-feet (12.4 MGD) of water rights. There are no 
more water rights available at this Federally owned lake. Based on historic and 
projected silting and sediment deposits, the projected dependable yield from Hulah is 
6.4 MGD through year 2035 and 4.4 MGD by year 2055. 

• Hudson Lake. Bartlesville has 6,000 acre-feet (5.4 MGD) of water rights which represent 
all the water rights available at this City-owned lake. Due to the size of the lake and 
small contributing watershed, there is no appreciable yield associated with the lake, and 
it is considered part of the Hulah Lake water supply system. Therefore, for practical 



Bartlesville- Kaw Lake Water Supply Study   
  

30 

reasons, water rights from Hudson Lake are not considered separate but included within 
available water rights from Hulah Lake. 

• Caney River. Bartlesville has 6,000 acre-feet (5.4 MGD) of water rights from the Caney 
River. 

• Copan Lake. Bartlesville has 2,500 acre-feet (1 MGD) of water storage rights at Copan 
Lake. 

Historically, Bartlesville utilized Hulah/Hudson water supply as the primary supply and Caney River as 
the supplemental/backup supply. In 2014, to better utilize available water resources, the Caney River 
has been utilized as the primary supply with the lakes serving as the supplemental source. 

Bartlesville’s current water plant, completed in 2006, utilizes the Actiflow© Process that uses coagulant 
and micro-sand ballasted flocculation and sedimentation to achieve enhanced clarification. Clarified 
water is filtered using dual media filtration and subsequently disinfected with chlorine and chloramine 
prior to distribution. There is a potassium permanganate feed facility near Hudson Lake for raw water 
pre-oxidation. A powder activated carbon (PAC) feed facility is located at the Caney Pump Sation for 
mitigating taste and odor compounds. 

Monthly water plant operational data for 2022-2023 were analyzed to establish the baseline water 
quality currently treated at the existing Bartlesville water plant. This information is used to compare 
with the Kaw Lake water quality discussed earlier to assess potential impacts on Bartlesville’s current 
water treatment process (Actiflow© Process).  

  



Bartlesville- Kaw Lake Water Supply Study   
  

31 

Figure 1-9 Bartlesville’s Existing Water Supply 

 

1.4.2 EXISTING WATER SUPPLY QUALITY 

Historical water quality data summary for the 2022-2023 period is shown on Figure 1-10 and 
summarized below: 

• Average raw water turbidity varied from 4 ntu to approximately 42 ntu. Caney River turbidity is 
typically higher than Hudson Lake and at times during June-July periods, the Caney River 
turbidity is known to peak above 200 ntu.  

• Typical raw water pH is in the 7.1 to 8.4 range. 
• Typical alkalinity ranged from 56 mg/l to 160 mg/l. The lower values are typically associated 

with May-July rain events. 
• Typical hardness varied from 56 mg/l to approximately 160 mg/l.  

Copan 
Lake 

Bartlesville 
WTP 

Hudson 
LakeLake 

Dual 24” Hulah to 
Hudson Pipelines 

36” & 42” 
Pipelines to WTP 

Caney Pump 
Station 

30” Caney Raw 
Water to WTP 

Hulah Lake 
Pump Station 



Bartlesville- Kaw Lake Water Supply Study   
  

32 

• As shown on Figure 1-10, alkalinity and hardness trend closely indicating most of the hardness 
are carbonate-hardness with negligible non-carbonate hardness. 



Bartlesville- Kaw Lake Water Supply Study   
  

33 

Figure 1-10 Bartlesville Raw Water Quality (Hudson Lake and Caney River) 

 



Bartlesville- Kaw Lake Water Supply Study   
  

34 

1.5 EVALUATION OF KAW LAKE WATER QUALITY IMPACTS ON BARTLESVILLE 
TREATMENT PLANT 
Kaw Lake water quality information gathered from USACE, Enid and Stillwater are compared with 
Bartlesville’s current water supply quality to identify any significant impact on Bartlesville’s existing 

treatment plant process 
(Actiflow© Process). Refer to 
Figure 1-11 for the 
discussion that follows. 

1.5.1 PH 

Kaw water has slightly 
higher pH but is comparable 
to Hudson/Caney water 
quality. Kaw water will be 
blended with Hudson water 
prior to use. Kaw water pH 
is comparable and should 
not hinder or negatively 
impact Bartlesville’s existing 
treatment process. 

1.5.2 TURBIDITY 

The average turbidity values 
between Kaw, Hudson and 
Caney waters are 8.3, 6.2 
and 11.2, respectively. Kaw 
turbidity falls somewhere between Hudson and Caney turbidity. The Actiflow© Process used at 
Bartlesville water plant performs well with higher turbidity levels. With comparable turbidity levels, 
Kaw water should not hinder or negatively impact Bartlesville’s existing treatment process. 

1.5.3 ALKALINITY 

Alkalinity and hardness are somewhat correlated with each other. Alkalinity is a measure of water’s 

buffering capacity or “resistance to pH change.” Alkalinity is primarily due to dissolved bi-carbonates, 
carbonates, and hydroxides in water. Referring to Figure 1-12, average alkalinity values for Kaw, 
Hudson and Caney are 141 mg/l, 110 mg/l, and 135 mg/l, all reported as CaCO3. Alkalinity above 100 
mg/l is considered well-buffered system. With comparable alkalinity levels, Kaw water should not 
hinder or negatively impact Bartlesville’s existing treatment process. 

Figure 1-11 pH, Alkalinity and Turbidity Comparison- Kaw v 
Hudson v Caney River 



Bartlesville- Kaw Lake Water Supply Study   
  

35 

1.5.4 HARDNESS 

Hardness is a measure of the 
amount of dissolved di-
valent metals, primarily 
calcium and magnesium. 
When the alkalinity and 
hardness values are near the 
same, all hardness is 
essentially of carbonate-
hardness. If the alkalinity is 
less than hardness, then 
there is some non-carbonate 
hardness present. Referring 
to Figure 1-12, the average 
hardness values for Kaw, 
Hudson and Caney are 
approximately 205 mg/l, 110 
mg/l and 137 mg/l, 
respectively. Kaw hardness 
is almost 100% higher than 
Hudson and approximately 
50% higher than Caney. 
Since Kaw water will be conveyed to Hudson for blending and storage prior to treatment, the overall 
hardness when Kaw Lake supply is used will be somewhere between these values based on the 
blending ratio. There is no regulatory limit for hardness; the final hardness goal is typically based on 
the water utility preference and end user acceptance. Hard water tends to leave deposits in the indoor 
plumbing and appliances and leaves residue left on hand/body when washed with soap. General 
guidelines are 0 to 60 mg/l classified as soft; 61 to 120 mg/l as moderately hard; 121 to 180 mg/l as 